208-0525 HOOD & GUARD GP S/N AXJ1-UP PART OF 188-9894 SUPPRESSION AR-SOUND Type 2 AN ATTACHMENT 966G II


WHEEL LOADER
966G II WHEEL LOADER AXJ
966G II Wheel Loader AXJ00001-UP (MACHINE) POWERED BY 3176 Engine SEBP3279

FRAME AND BODY
HOOD GP
i01982426 SEBP3279
ENTIRE GROUP:
208-0525: HOOD & GUARD GP

For full view, you need register
CAT SIS INDIVIDUAL PARTS:
4. 9X-2616 M [2] -
  SCREW-SOCKET (M8X1.25X16-MM)
5. 125-7037 [1] -
  INSERT
6. 131-1586 [2] -
  ROD AS
7. 217-8216 C [1] -
  HOOD AS
  145-0060 BE -
  SEAL
8. 139-9560 [1] -
  DOOR GP-HOOD (LH)
  174-6381 [1] -
  LATCH AS
9. 139-9561 [1] -
  DOOR GP-HOOD (RH)
  174-6381 [1] -
  LATCH AS
10. 139-9562 [1] -
  PANEL AS-TOP
11. 140-5971 [1] -
  BRACKET AS
12. 227-3668 CY [1] -
  GRILL GP-RADIATOR
14. 218-2702 C [1] -
  GUARD AS
  8T-3490 M [8] -
  NUT-WELD (M10X1.5-THD)
  8T-4967 M [12] -
  STUD-WELD (M10X1.5X23-MM)
  115-4968 [4] -
  BUSHING
17. 163-7988 [8] -
  BUMPER AS
18. 195-6536 [2] -
  BRACKET
19. 208-0526 [1] -
  PANEL AS (RH)
  124-6569 [15] -
  FASTENER
  124-6570 [15] -
  WASHER (5.8X24.6X3.2-MM THK)
  138-6955 [1] -
  INSULATION
  188-9463 [1] -
  PANEL AS (RH)
  208-0529 [1] -
  INSULATION
20. 208-0527 [1] -
  PANEL AS (LH)
  124-6569 [15] -
  FASTENER
  124-6570 [15] -
  WASHER (5.8X24.6X3.2-MM THK)
  138-6956 [1] -
  INSULATION
  188-9464 [1] -
  PANEL AS (LH)
  208-0530 [1] -
  INSULATION
22. 3B-4611 [2] -
  PIN-COTTER
25. 4M-7470 [6] -
  GROMMET
28. 7X-7729 [76] -
  WASHER (11X25X3-MM THK)
29. 8T-4121 C [2] -
  WASHER-HARD (11X21X2.5-MM THK)
30. 8T-4133 M [40] -
  NUT (M10X1.5-THD)
31. 8T-4136 CM [2] -
  BOLT (M10X1.5X25-MM)
32. 8T-4195 M [34] -
  BOLT (M10X1.5X30-MM)
35. 126-8472 BE -
  SEAL
36. 5P-7483 BD -
  SEAL
  B
  USE AS REQUIRED
  C
  CHANGE FROM PREVIOUS TYPE
  D
  ORDER BY THE METER
  E
  ORDER BY THE CENTIMETER
  M
  METRIC PART
  Y
  SEPARATE ILLUSTRATION
Truck sale:
 
CATERPILLAR 966GII 2005 - WHEEL LOADERS/INTEGRATED TOOLCARRIERS ZEPPELIN BAUMASCHINEN
Gebrauchtmaschinen Pool Karl-Bröger-Strasse 8 - Alsfeld
 
CATERPILLAR 966GII 2006 - WHEEL LOADERS/INTEGRATED TOOLCARRIERS WAGNER EQUIPMENT CO
United States
 
CATERPILLAR 966GII 2005 - WHEEL LOADERS/INTEGRATED TOOLCARRIERS AVESCO BALTICS
 
CATERPILLAR 966GII 2004 - WHEEL LOADERS/INTEGRATED TOOLCARRIERS FOLEY EQUIPMENT CO. (KS/MO)
1550 S. West Street - Wichita - Kansas
 
CATERPILLAR 966GII 2004 - WHEEL LOADERS/INTEGRATED TOOLCARRIERS FINNING (CANADA)
16830 107 Avenue NW - Edmonton - Alber

You can buy parts: .


18-12-2018
Caterpillar VEE Belt 6N0073 New

6N0073  

18-12-2018
Caterpillar VEE Belt 6N0073 New

6N0073  

18-12-2018
Caterpillar Manifold A 1470642 New

1470642  
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.